
 
www.usn.no  

 

The University of South-Eastern Norway takes no responsibility for the results and 

conclusions in this student report. 

FMH606 Master's Thesis 2023 

Master of Science, Energy and Environmental Technology 

 

Process Evaluation and Microbial Data 

Analysis of Randvik Wastewater Treatment 

Plant, Risør Norway 

 

Sandesh Kuikel 

 

 



 
www.usn.no  

 

The University of South-Eastern Norway takes no responsibility for the results and 

conclusions in this student report. 

 

Course: FMH606 Master's Thesis, 2023 

Title: Process evaluation and microbial data analysis of Randvik wastewater treatment plant, 

Risør Norway 

Number of pages: 75 

Keywords: Activated sludge, Nitrification, Denitrification, Enhanced Biological Phosphorus 
[...]
− + 5𝐶𝐻3𝑂𝐻 → 5𝐶𝑂2 + 3𝑁2 + 7𝐻2𝑂 + 6𝑂𝐻−                (2.10) 

Reduced biological activity related to temperature drops is an especially important feature of 

biological denitrification when wastewater temperatures might drop to around 5°C during the 



 Theory and Literature Study 

23 

winter. The key regulating elements for denitrification are the availability of a substrate, the 

absence of oxygen, and the presence of active denitrifiers. The optimum pH for denitrification 

based on denitrification activity is found to be 7 to 7.5 [64]. The wastewater has a high 

concentration of ammonia and low COD doesn’t favor denitrification as there will be an 

additional cost of supplying organic carbon [58]. 

Nitrate reduction goes through various intermediate products which are shown in the equation 

(2.11). 

𝑁𝑂3
− → 𝑁𝑂2

− → 𝑁𝑂 → 𝑁2𝑂 → 𝑁2       (2.11) 

2.3.2 ANAMMOX Process 

The anaerobic ammonium oxidation (ANAMMOX) is a new and unique wastewater treatment 

process that involves the conversion of 𝑁𝐻4
+ − 𝑁 and 𝑁𝑂2

− − 𝑁 into 𝑁2 by ANAMMOX 

bacteria under anaerobic or anoxic conditions [65]. The process was discovered in the Kluyver 

Laboratory of Biotechnology, the Delft University of Technology, the Netherlands in 1995 

[66]. Conventional nitrogen removal, which consists of the aerobic conversion of ammonium 

to nitrate (autotrophic nitrification) combined with the anaerobic conversion of nitrate to 

nitrogen gas in the presence of organic carbon (heterotrophic denitrification), is energy-

intensive, owing primarily to too much aeration costs. The main advantages of the 

ANAMMOX process are high nitrogen removal efficiency and requiring no additional carbon 

source, high nitrogen load, low operating costs, and less sludge production [67]. It has been 

applied to treat high-strength ammonia wastewater such as pig breeding wastewater, landfill 

leachate, etc. At present, more than 100 Anammox wastewater processes are in operation 

worldwide [68]. Strous et al.(1998) proposed the overall reaction for cell synthesis presented 

in equation (2.12) [69]. 

𝑁𝐻4
+ + 1.32𝑁𝑂2

− + 0.066𝐻𝐶𝑂3
− + 0.13𝐻+ → 1.02𝑁2 + 0.26𝑁𝑂3

− +

0.066𝐶𝐻2𝑂0.5𝑁0.15     (2.12) 

A crucial parameter for the anammox process is the nitrite concentration. Nitrite is an essential 

substrate but also inhibitory to the reaction. The need for organic carbon decreases by 100%, 

aeration requirements by about 60%, and sludge production by about 90% in the anammox 

process compared to the conventional nitrification-denitrification process [67]. There are only 



 Theory and Literature Study 

24 

five genera of anammox bacteria have been identified such as Brocadia, Kuenenia, Scalindua, 

Jettenia, and Anammoxoglobus [70]. 

2.3.3 Nitritation-Denitritation 

A new biological system for the removal of nitrogen from wastewater has been developed as 

an alternative to the conventional nitrification-denitrification process. The partial nitrification 

of ammonia to nitrite has been named nitritation, and the direct reduction of nitrite to N2 gas is 

termed denitritation [71]. The application of this process could lead to a reduction in the 

aeration costs and external carbon sources as compared to the previous methods. In the 

nitritation process, AOB converts ammonia to nitrite under aerobic conditions, while 

heterotrophic bacteria reduce nitrite under anaerobic conditions to produce nitrogen gas known 

as denitritation [72]. The two-step reactions of the process are shown in equations (2.13) and 

(2.14) [73]. 

Nitritation: 𝑁𝐻4
+ + 1.5𝑂2 → 𝑁𝑂2

− + 2𝐻2𝑂 + 2𝐻+               (2.13) 

Denitritation:  𝑁𝑂2
− + 0.5𝐶𝐻3𝑂𝐻 → 0.5𝑁2 + 0.5𝐶𝑂2 + 0.5𝐻2𝑂 + 𝑂𝐻−            (2.14) 

The process can be run in a single reactor and requires less oxygen and less organic carbon 

[74]. The main goal of this process is to stop the oxidation of ammonia to nitrite creating an 

unsuitable environment for immediate oxidation to nitrate as well as to save cost from aeration 

and carbon source. The process is also known as SHARON (Single reactor system for High 

activity Ammonium Removal Over Nitrite) [75]. 

2.4 Biological Oxygen Demand (BOD) 

The amount of oxygen utilized by bacteria and other microorganisms while decomposing 

organic materials under aerobic circumstances is referred to as BOD. Dissolved oxygen is an 

essential component of natural water bodies, sustaining aquatic life and the aesthetic qualities 

of streams and lakes. The amount of oxygen needed to eliminate waste organic matter from 

water during the aerobic bacteria's breakdown process is known as the "biological oxygen 

demand." It is regarded as an index of organic pollution in wastewater treatment plants [48,76]. 

The BOD5 value is usually expressed in milligrams of oxygen consumed per liter of the sample 

during five days of incubation at 20°C [33]. 



 Theory and Literature Study 

25 

 

Fig 2.7: Biochemical Oxygen Demand with respect to time [77] 

There are two stages of decomposition in the BOD test: i) the carbonaceous stage, and ii) the 

nitrogenous stage. The carbonaceous stage represents that portion of oxygen demand taking 

part in the conversion of organic carbon to carbon dioxide. The nitrogenous stage represents 

the oxygen demand involved in the conversion of organic nitrogen, ammonia, and nitrite into 

nitrate [77]. 

The biological measurement “Biochemical Oxygen Demand” (BOD) was selected in 1908 as 

an indicator of the organic pollution of rivers by the U.K. Royal Commission on River Pollution 

[78]. The standard method to find out the BOD of a sample in the laboratory is the dilution 

method. The water sample is diluted with aerated water and the initial DO is found, then it is 

incubated for 5 days at 20°C. After these 5 days, we measure the DO which is now known as 

the final DO [79]. 

𝐵𝑂𝐷5 = (𝐼𝑛𝑖𝑡𝑖𝑎𝑙 𝐷𝑂 − 𝐹𝑖𝑛𝑎𝑙 𝐷𝑂) ∗ 𝐷𝑖𝑙𝑢𝑡𝑖𝑜𝑛𝐹𝑎𝑐𝑡𝑜𝑟              (2.15) 

𝐷𝑖𝑙𝑢𝑡𝑖𝑜𝑛 𝐹𝑎𝑐𝑡𝑜𝑟, 𝐷𝐹 =
𝐷𝑖𝑙𝑢𝑡𝑒𝑑 𝑆𝑎𝑚𝑝𝑙𝑒 𝑉𝑜𝑙𝑢𝑚𝑒

𝑈𝑛𝑑𝑖𝑙𝑢𝑡𝑒𝑑 𝑆𝑎𝑚𝑝𝑙𝑒 𝑉𝑜𝑙𝑢𝑚𝑒
               (2.16) 

Clean rivers will have a 5-day carbonaceous BOD below 1 mg/l whereas, partially polluted 

rivers may have a BOD value in the range of 2 to 8 mg/l [79]. 



 Theory and Literature Study 

26 

2.5 Overview of Randvik WWTP 

Randvik WWTP is a small biological wastewater treatment system consisting of nitrification 

and denitrification processes, located at Risør municipality in Agder County Norway. The plant 

was put into operation in 2002 as a biological wastewater treatment plant and designed for 

7000 person equivalents (pe). The UTM coordinate based on zone 33 of the plant site is 

(165219°E,6522120°N) while the coordinate of the discharge point is (165963°E,6522270°N).  

The plant is divided into two process lines, each consisting of a bioreactor and a secondary 

clarifier. The bioreactor contains an anaerobic and an aerobic tank. The sewage goes through 

a primary screen and cyclone (remove sand and fat), denitrification and nitrification chambers, 

and a sludge-settling secondary clarifier. The aeration in the nitrification tank is done by four 

air pumps. The waste-activated sludge pumped to the reed beds has an overall area of 3200 

m2,8 cells of 400 m2 each. 

 

Fig 2.8: Geographical map of Aust Agder County, Norway showing Risør Municipality [80] 



 Materials and Methods 

27 

3 Materials and Methods 
This section describes the materials and methods adopted for the process evaluation and 

physiochemical data analysis based on the secondary data provided by the treatment plant. An 

in-depth literature review covering the principles of wastewater treatment (particularly 

biological treatment) and performance indicators was first carried out to establish a solid 

foundation for scientific knowledge. The secondary data obtained from the Randvik 

wastewater treatment plant includes BOD, total phosphorus, total nitrogen, and the influent 

flow rate. These data were collected after a 24-hour mixture test as a sampling period. The data 

was provided by Risør municipality.  

3.1 Plant description 

The Randvik wastewater treatment plant is located at Risør municipality in Agder County 

Norway. The sewage treatment plant is the smallest of its kind, with an ultimate design capacity 

of 7000 PE (population equivalent). The plant has been functional since 2002. The treatment 

plant with activated sludge is a biological treatment system consisting of primary and 

secondary treatment systems. The sewage passes through the screening and grit removal 

chamber to prevent damage to the mechanical equipment, and cyclone to remove sand and fat. 

These steps are designed for the preliminary treatment, and the biological nutrient removal 

system has de-nitrification and nitrification reactors for the secondary treatment as shown in 

Fig (1.1). 

The plant has different components such as a grate, cyclone, denitrification and nitrification 

reactors, and secondary clarifiers for sludge settling. The wastewater from the primary clarifier 

bifurcates into two parallel sets of denitrification /nitrification reactor and secondary clarifier. 

The maintenance and supervision of the combined sewerage system as well as wastewater 

treatment device are the responsibility of Risør Municipality. The inflow of wastewater is 30 

L/s whereas, the sludge return rate from the clarifier is 14 L/s. The aeration of the nitrification 

chamber is done by the four air pumps, each having a power of 11KW. 30 m3/day sludge is 

taken out and stored in the intermittent storage tank which has a provision of aeration to control 

smell. The stored sludge is pumped out to the reed bed at a 25.7 m3/hr flow rate for even 

distribution. The reed beds have a rubber lining, sand, gravel, and reeds (Phragmites Australis). 



 Materials and Methods 

28 

For natural aeration, the beds are attached with PVC tubing. The soil level increases by 10 

cm/year. The reed beds cover 3200 m2 of area, which is divided into 8 cells of 400 m2 each. 

The plant produces approximately 110 tone sludge per year and the sludge volume index is 

between 500-700 ml/g. 

3.2 Data Collection 

Overall historical statistical data of the Randvik wastewater treatment plant from 2018 to 2022 

included in this study, which receives urban domestic and industrial wastewater discharge. The 

raw data were collected by the Randvik treatment plant. The treatment facility monitors the 

physical and chemical properties of influent and effluent wastewater regularly for treatment 

process management and compliance with discharge regulations. The plant is designed for the 

population equivalent (PE) of 7000. The BOD, total phosphorus, total nitrogen, and the influent 

flowrate data are provided by the treatment plant. BOD and total phosphorus were measured 

at both the influent and the effluent wastewater while the total nitrogen was measured with the 

effluent only. There were 12 influent and effluent samples for each year of data collection for 

total phosphorus and BOD measurement while only 6 samples were for the effluent total 

nitrogen measurement. The influent flow rate was measured every month of the year having 

12 sampling points. 

The average monthly rainfall and temperature data between 2018 to 2022 of the meteorological 

station, Adger, Norway (elevation 36m) are collected from the Norwegian Meteorological 

Institute and Norwegian Broadcasting Organization. The water consumption data of the Risør 

Municipality has been collected from the statistics office website in Norway. 

3.3 Microbiome sampling and DNA analysis 

In the Regional research fund (RFF) project ‘Biofilm characterization for wastewater 

treatment’, biological samples were collected from the Risør wastewater treatment plant.to 

investigate microbiome diversity. Three samples from i) aerobic reactor, ii) anaerobic reactor, 

and iii) return activated sludge were harvested on 26 September 2022. The extracted DNA was 

used for barcode sequencing and taxonomic classification. The DNA analysis was done by 

SINTEF, the project partner.  



 Materials and Methods 

29 

3.4 Data Analysis 

Data analysis is a statistical method for describing data. Mean, median, mode, percentiles, 

range, variance, and standard deviation are the common statistical measurements of data that 

can be used to give detailed information about a data set and comparison between different 

data sets. Likewise, regression and correlation analyses can be used to compare the different 

data sets. Linear regression analysis is used to predict the estimated data set based on the 

measured set of data. The concentration of and the ratios between the different water quality 

parameters in the influent wastewater play a major role in the selection and functioning of the 

treatment plant. Similarly, the concentration and ratios in the effluent wastewater have the 

foremost importance in evaluating the treatment plant performance and its impact on human 

health, the environment, and the design of advanced novel wastewater treatment processes. 

Therefore, it is of utmost importance to conduct data analysis on the water quality parameters 

of municipal wastewater treatment plants. Hence, data analysis on influent and effluent 

wastewater quality at Randvik WWTP was performed by data plotting and comparison on 

Microsoft Excel. A single factor ANOVA test was performed in excel to find out the 

significance of the different parameters of the data. The influent discharge, biological oxygen 

demand (BOD), total phosphorus (TP), and total nitrogen (TN) data collected over the last five 

years (2018-2022) were analyzed and expressed in the graph. Samples of the microbiome 

sequencing result were used to identify the most common microbial species in the Randvik 

wastewater treatment plant.  

  

 

 



 Results and Discussion 

30 

4 Results and Discussion 
This section deals with the results and discussion based on the project work determined through 

the analysis of the secondary data obtained from the treatment plant. The results are presented 

in graphical form. The graphs were plotted based on the data provided by the treatment plant. 

MS Excel was used for the data analysis, comparison, and plotting of graphs. 

4.1 Quantity of influent wastewater 

Knowledge of wastewater flow rate is very important to the design and operation of the 

treatment plants. Randvik WWTP has combined sewer systems that are designed to collect 

both sanitary sewage and storm-water runoff. The rate of water supply, population density, 

type of area, type of sewer system, and infiltration/ex-filtration are the major factors 

responsible for the variation of influent wastewater flow rate. The hydraulic design of 

collection and treatment facilities are directly affected by the variations in the flow rates [81]. 

The variations of influent flow rate to the treatment plant at the different times of the year 

starting from 2018 to 2022 are plotted in Fig (4.2). The flow during January, February, July, 

and December are relatively high in 2018 but, the maximum flow occurs during December. 

The flow rates are somewhat similar in all months except February, March, and November in 

2019. Higher influent flow caused by rainwater makes wastewater dilute and the concentration 

of organic loads and contaminants in the water decreases. The inflow rates in 2020 are high 

during March, October, and December and lowest in May and June. Likewise, May, June, July, 

and November 2021 had higher inflow rates. In 2022, the treatment plant received more 

influent in January, September, and November. The inflow rate is low during December as the 

precipitation was quite low at that time but the average five-year rainfall in December was 

relatively high. For instance, Fig (4.5) shows the average monthly rainfall variations since 2018 

in Risør municipality. The highest inflow rate recorded in September 2022 during the last five 